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Fig. 2. Independent relationships of CaQ/
Si0;, FeO and C with S in blast furnace

smelting.
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Fig. 1. Profile of chill
test mould.

Fig. 2.

Graphite
casting basin.

Table 2 iIZH\T 1-1~11-5 biaﬂ;vnftﬁé‘}#&mbu
ngkT?”&%ié%mgéﬁmbmﬁot%o
THD, Livd 1-1~6-5 | 1450°C iz FIREIE b i
BL, T-1~11-15 B F VE&ROWEE %R < f’ HERFE
ICEBREEEBRA LD TH 5.

12-1~16-5 1ZF VB L0 FRME% Eﬂﬂ&‘éfwblﬂ
— {515 % F—H#EED» SERIC Fig. 1 TR 5 » oM
FighElizdnThy, 17-1~22-6 3HEHD X 51T
1300°C THHAL, LA dFHEDIE I BRI BENE & L

cJz. Tk Test No. DORICH Li-fk=x Fig. 1

CRTHEOMNBEZFTI0OTHE. EThrsX5C

REBFLIDOTHD. PURS, ROS, WEE, BESIE TS X OEHA SR &
Table 1. Chemical analysis of pig iron used.
Pig iron Mark | . C Si | Mo | P s |.Ti | as | v | cu
B. F. P1g iron N-3 3-76 2+82 0°70 |- 0%187 | 0°028 ‘ 0175 | 0-039 | 0-041 —
: N-6 | 423 . 186 0°56 | 0+182| 0°032( 0-182} 0+040.| 0+026 | 0°048
Pure pxg iron No-7 420 l=92 |} 0+52 1 0-008 | 001l tr | tr tr tr
Table 2. Results of reproducibility test.
Test Date Chill depth ’(Iifr;s;ﬁrengt. ’ Hardness Impact value, El?ncaglon
No. (mm) Lo emmy 1 (He) ¢ (kg/em?) | (mm 1‘_
. vy o(2) | 1) 1 (2)
1—1 4/25 2 19°99 | 18+89 |- 170 0°52 50 52
2—5 -y 5 . 18498 | 1885 183 0°54 4.8 47
3—2 ” 4 19°36 | . 19:24 179 049 50 5°0
4—3 4/30 125 2051 19+87 179 0°50 52 540
5—1 // 7 19-87 19+36 - 179 0°51 5°5 50
6—5 - 1 1958 - | 19+45 179 0-48 5°0 52
7—1 5/2 1°5 16°05 , 1878 173 0+45 540 48
8—5S ” 7 . 18+98 18°96 | 179 0°52 4+8 45
©9—3 ” 3°5 19+24 i 18760 179 054 5°0 45
10—1 5/3 0°5 20040 | 18°75 183 0*50 42 42
11—5 . 7 0°5 {20°62 | 19°15 179 0449 50 45
12—1 5/5 - 2°s ; '
13—2 y . 2'5 :
14—3 5/5 2°5
15—4 7. 25
16—5 s 2'5 \ : ,
171 5/7 5 . 22°20 19°30 | 179 0°54 48 50
18—5 7 5 22+60 21469 | 183 : 0°52 | . 4-8 . 52
19—3 ” 5 22+22 2254 179 0°53 48 50
20—1 5/15 5 21497 19+98 179 0°56 50 50
21—5 o 5 2162 21-60 183 0°51 52 50
22—1 Z 5 22°60 21°54 | 179 0°52 5°0 4°8
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Table 3. Chemical analysis of pure pig iron
used.

Test * a . | other
No. ¢ : Si | Mn P S i elements

17 306 | 1°77 | 0°¢9 | 0-006l 0-011|  tr.

18 3711 1°76 | 068 | 0*006, 0*009 4

19 4°35 | 178 | 0769 | 0°007] 0-010 4

20 . 4°201{1°10 | 0°70 | 0-006, 0-009 4

21 419 | 2°54 | 0°69 | 0°007 0°0OL3 4

22 415 1°78 | 0°25 | 0*010! 0°0Ll6 ”

23 . 4+18 1} 170 | 1-18 | 0*008 0*0Ol1 ”

24 410 ; 1*96 | 0*52 | 0*2C0 0°013 4

25 , 397 1 1°92 {052 | 0*520. 0*0l8 ”

26 4-23 1189 | 070 0-010" 0-030 4

27 4-00 » 182 | 0°63 O’OOB; 0°050 4
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(35) PILBE—BFEOHEFIERAICDNT
‘On the Filling and Blowing-in of the
Nakayama No.1 Blast Furnace

A. fkemoto, et alii.
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Bt No.2 BIEOEERTILTC & L 7558
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(1) $f - RIECE - 20— 2 2SI E - RiEficow
TR ALER 2 B 75U :
(2) GUBITFEAETSBRETINOBIERS 7=
¥ top charge D4pkEifkis @ gA¥E=100:50 & L,
Mn, Cr ZHOHFEEZH A NPFEEEEARICERT 5.
2. ¥EFEHE (Table 1)

R i
(1) BEgkpks Fe 919, Si 49, Mn 0°7%

(2) Mn %% 5%
‘ (3) Fe loss 0°5% ’

(4) Shgkt¥Da—2 24 900kg

(5) aI—2 RS 12°5%

(6) KiHEIEAE  8500kg (54-939%Fe)

(7). FIEKEAR  6000kg ((6) @ 70%)

3. EARE ,

Fig. 1 O T <HNFA4 A M) E 22— 2~ 2IFEFEX
DRED5 L, 1RO o /KEEMAR TS, FECFET
{ETHhFzE Lk, BI~VEREFTLALIEAL, &
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